Report of the Lewes BPW WWTF Contingency Planning Committee
Executive Summary

The Lewes BPW is exploring alternatives to address the vulnerability to sea level rise and flood
damage of its current wastewater treatment facility (WWTF). The BPW identified three main
options:
e Option 1: hardening the existing facility
e Option 2: building a new facility
e Option 3: partnering with the county to send Lewes wastewater to an expanded Sussex
County WWTF on higher ground at Wolfe Neck.

Following evaluation of the long-range planning report prepared by engineering firm GHD,
public comment, site visits, and discussions with Sussex County, the BPW Board agreed to
pursue Option 3 as the primary focus to address the challenge of sea level rise to future
[...]
Preliminary treatment is the physical removal of large solids and debris through
processes like screening and grit removal. “Headworks” physically screen plastics and
other debris to protect downstream treatment processes from potential damage or
interference caused by larger particles. Primary treatment includes sedimentation of
settleable solids from the incoming wastewater.

Secondary treatment is where the bulk of treatment occurs, breaking down organic
matter and removing or segregating pollutants in the wastewater. This is typically an
aerobic biological process where microorganisms break down organic matter, and often
includes activated sludge systems or other biological treatment methods. Biological
treatment is highly effective in improving water quality in this secondary stage.
Activated sludge systems rely on compressed air from large blowers to supply the
needed oxygen to the microbes. However, some treatment approaches use chemical
treatments or physical screening in place of or in addition to biological activity.

Tertiary treatment processes, including filtration, disinfection, and nutrient removal,
improve the quality of the effluent by removing remaining impurities. Water may be
further treated for clarity and is ready for discharge at the end of this stage.

Removal of solids during the primary and secondary stages results in additional steps for sludge
treatment and disposal.

3 For the current technology hardening and expansion for future growth, GHD anticipated expanding the treatment
building into the wetlands, approval for which is problematic. Further, while the current technology produces a
high-quality effluent, it is very expensive to operate. The committee looked at more compact technologies with
equivalent treatment quality but lower costs.



Figure 1: the treatment process in a typical WWTF.#

——— Primary i} Secondary s p— Tertiary =]

Primary Secondary
clarification Aeration tank  clarification

Girit
Debris removal
sCreen

Disinfection

Filters Fffluent

Influent
» >

Wastewater - ? p— Discharge
. - h":!fl'_““': to surface
. B -light water
. a
- n
\ 4 v

Landfill «gun g’ -

Dewatering

Most secondary treatment technologies are variations on the activated sludge treatment
process illustrated in Figure 2(a) below, including the Wolfe Neck WWTF. The Lewes WWTF
currently operates an oxidation ditch (a type of activated sludge process) followed by a
membrane bioreactor (MBR) process similar to the one in Figure 2(b) below. Lewes BPW
upgraded to this technology to comply with an EPA administrative order requiring compliance
with discharge regulations by 2007°.

4 Laura Martin-Pozo, Maria del Carmen Gémez-Regalado, Alberto Zafra-Gémez, et al. in Emerging Contaminants in
the Environment, edited by Hemen Sarma, Delfina C. Dominguez and Wen-Yee Lee 2022.

https://www.sciencedirect.com/topics/earth-and-planetary-sciences/waste-water-treatment-plant
5

https://www.epa.gov/archive/epapages/newsroom archive/newsreleases/ae35becle3fb7bd6852570d60070ff56.
html



https://www.epa.gov/archive/epapages/newsroom_archive/newsreleases/ae35bec1e3fb7bd6852570d6007

Figures 2(a) and 2(b)®

(a) Activated Sludge Treatment (AST) Process

Solids ; Sand
e chal Aeration zone Settler filtration o t
’ uen
i =
Wastewater

- Disin-
Pre- fection

treatment

» Sludge

(b) Membrane Bioreactor (MBR) process

Solids Aeration zone Membrane Disinfection

Grid removal b
- —
_ _ ! Effluent
Effluent
Air

» Sludge

>

Wastewater
Pre-
treatment

Existing Discharge Locations and NPDES Permit Limits for Treated Effluent from the Lewes and
Sussex County Wolfe Neck WWTFs

The NPDES permit for Lewes specifies discharge into the Lewes-Rehoboth canal. The facility is
designed for an average flow rate of 1.50 million gallons per day (mgd), with a maximum
monthly flow of 2.25 mgd, a peak hourly flow of 4.40 mgd and a maximum daily flow of 1.80
mgd.

The Lewes and Wolfe Neck NPDES effluent permit limitations are shown below, as both load and
concentration numbers. Lewes for discharge to the canal; Wolfe Neck for discharge via spray
irrigation on the adjacent 306 acres.

6 Aditi Pandey and Ravi Kant Singh/ Elixir Chem. Engg. 70 (2014) 23772-23777
9



Table 1

Lewes Permit

Wolfe Neck Permit

Parameter Limits Limits
Flow (mgd) 1.5 3.1
pH (standard units) 6-9 5.9-9
Enterococcus (average, cfu/100 mL) 10 -
Fecal Coliform (average col/100 mL) - 200
BODS (average, Ibs/day) 188 -
BODS (average, mg/L) 15 50
Total Suspended Solids (average, lbs/day) 188 -
Total Suspended Solids (average, mg/L) 15 90
Total Nitrogen (average, Ibs/day) 100

Total Nitrogen to fields (Ibs/acre/day) - 396
Total Nitrogen (average, mg/L) 8 -
Phosphorus, Total (average, Ibs/day) 25 -
Phosphorus, Total (average, mg/L) 2 -
Sodium (average annual mg/L) - <250
Chloride (average annual mg/L) - <210

Note that with the exception of a bypass event in 2019, Lewes’ effluent discharge has

consistently been well within (i.e., lower than maximum) permit limits.

VI. Technology Considerations

The committee evaluated several wastewater treatment technologies not considered in the
GHD study. Newer technologies can reduce the footprint required for a WWTF and reduce

labor, operations and maintenance costs. This would affect the costs of both Options 1 and 2.
The committee also considered the implications and feasibility of discharging treated effluent to

the existing Lewes-Rehoboth canal outfall but from the opposite bank, and to adjacent
wetlands, Delaware Bay, and nearby uplands. The latter three locations were topics of
discussion with professors from the UD School of Marine Science.”

Sequencing Batch Reactors (SBR)2:

The SBR process is a fill-and-draw activated sludge system: wastewater is added to a single

“batch” reactor, treated to remove the undesirable components, then discharged. Equalization,

aeration and clarification are all achieved in a single reactor.

Advantages: SBRs operate in cycles, allowing for flexibility in treatment phases. SBRs can offer
improved nutrient removal, energy efficiency, reduced chemical usage, reduced capital cost and

7 Dr. William Ullman and Dr. Andrew Wozniak.

8 Wastewater Technology Fact Sheet; Sequencing Batch Reactors. US EPA, September 1999.

10




footprint because there is no need for clarifiers or lagoons, and adaptability to varying influent
characteristics.

A delegation of committee members toured the Berlin, MD SBR WWTF that was constructed on
the site of an existing operating plant. The delegation was impressed with its compactness,
appearance, and efficiency. Although located near a stream that had previously been the
discharge point for treated effluent, the governing authority chose to discharge its treated
effluent via sprinkler irrigation onto forested lands miles from the site. Although the nearest
residential area is about 75 yards away, odor complaints are infrequent. For context, Berlin
accepts discharge of septage from private haulers.

At the committee’s request, an SBR process design report was prepared by Aqua-Aerobic
System, Inc. for Lewes. See Appendix 6.

Considerations: SBRs require more computerized/automated control systems than standard
continuous flow activated sludge systems, and their cyclic operation results in intermittent
discharge that requires effluent equalization prior to filtration.

Constructed Wetlands:

Advantages: Natural treatment systems like constructed wetlands use vegetation and
microorganisms to treat - or further treat - wastewater. They offer a sustainable, low-energy
solution with benefits for nutrient removal, may return of water to the aquifer, and encourage
habitat creation.

The committee considered discharge of treated effluent from the current site into adjacent
wetlands but rejected it when advised that the salinity mismatch would have a negative impact
on the type of vegetation supported by the wetlands. Also considered was discharge into
nearby uplands and forested areas via fixed-head sprinklers. Note that this latter approach is
the treatment and discharge process favored by Sussex County under Option 3b at the Wolfe
Neck site (prior to the “hold” caused by the archeological findings).

Considerations: Constructed wetlands have larger footprints, and their effectiveness can be
influenced by climate conditions, depth to groundwater and vegetation maintenance.

Tertiary Filtration Technologies:
Advantages: Tertiary treatment options, such as disk filters or cloth media filters, enhance the
removal of fine particles, improving effluent quality.

The existing Lewes WWTF provides ultrafiltration as part of the MBR process. Other secondary
treatment processes considered by the committee, i.e., sequencing batch reactor (SBR) and
aerobic granular sludge (AGS), would require tertiary filtration to achieve comparable water
quality.

11



Considerations: Tertiary filtration adds to operational costs and maintenance requirements.
However, both the preliminary treatment system (“headworks”) and the components of the
effluent filtration system would be substantially less intricate, labor intensive and costly using
cloth media filtration instead of membrane ultrafiltration.

Distributed or Decentralized Systems:
Advantages: Decentralized systems, such as modular treatment units or package plants, can
offer flexibility, reduced infrastructure costs, and resilience against system failures.

The committee considered but rejected:

e splitting treatment components onto separate sites to leverage the upcoming
headworks rebuild and other improvements anticipated over the next few years; and

e proposing two Lewes WWTFs — the existing WWTF altered such that it would continue to
serve the beach side of town until the frequency of sunny day flooding events induced
residential retreat from the beach, and a second facility serving the town side. It was
the consensus of the committee that retreat from the beach may not occur and should
not be a factor in decision-making.

Considerations: Maintenance and monitoring of decentralized systems would require additional
manpower, coordination and expertise.

Aerobic Granular Sludge (“AGS”): Nereda Technology

The Nereda process is a newer type of sequencing batch reactor in which durable granules
composed entirely of biomass perform both nitrification and denitrification while biologically
reducing phosphorus to low levels without chemical addition. The Nereda process has been
used in wastewater treatment plants globally since the early 2000s and in the US since 2018,
demonstrating a track record for sustainable wastewater management.

Advantages: The process eliminates the need for secondary clarifiers; it has a smaller footprint,
reduced energy consumption, reduced labor needs and reduced chemical usage compared to
activated sludge systems and other sequencing batch reactors.

At the committee’s request, a process design report was prepared by Aqua-Aerobic Systems,
Inc. for the existing Lewes site. See Appendix 4.

Considerations: Tertiary filtration would be needed to achieve the desired effluent quality. The
technology employs more complex control systems than traditional activated sludge processes.
These control systems reduce everyday manpower needs for system operations but require
periodic specialized maintenance.

Following extensive due diligence, the committee reached consensus that the AGS process is
the preferred secondary treatment technology for both Option 1 and Option 2.

12



SBR was a close second option because it is a better-known technology that meets many of the
criteria considered by the committee. The chart below shows data for the current treatment
system, an SBR system and an AGS system.® Although equipment costs for AGS are higher than
for SBR, cost savings in size /construction of tanks more than make up for the equipment cost

differential.
Table 2
TECHNOLOGY COMPARISON
CURRENT SBR AGS (NEREDA)
DESIGN INFLUENT FLOW (average) 1.5 MGD 2.1 MGD 2.1 MGD
HEADWORKS SCREENING 5mm&2mm 6 mm (1/4") 6 mm (1/4")

TOTAL POWER USE/DAY

0.112 = $732.26

=$773.14

SECONDARY TREATMENT Sequencing Batch Aerobic Granular
TECHNOLOGY Oxidation Ditches Reactor Sludge (Nereda)
EQUIPMENT COST (excluding
tanks) existing $1,833,630 $2,822,460
TREATMENT TANK/BASIN 426,000 (408,000
GALLONS per GHD report) 1,206,000 420,000
HYDRAULIC RETENTION TIME 0.34 DAYS 1.09 DAYS 0.40 DAYS
SECONDARY TREATMENT POWER 2650 kWhr @ 0.112 | 690 kWhr @ 0.112
USE/DAY ? =$296.80 =$77.28
TERTIARY TREAMENT MBR Aqua-Disk Aqua-Disk
SIZE expressed as GALLONS 92,000 7555* 7555*
POWER USE/DAY ? 20.7 kWhr 20.7 kWhr
EQUIPMENT COST existing $482,740 $482,740
DISINFECTION uv uv uv
CHEMICALS COST/ DAY $967 ? $220
6538 kWhr @ 6903 kWhr @ 0.112 | **1176 kWhr @

0.112 =$131.71

OPERATORS/ DAY (average)

***6

*% %/

* %k

footprint comparison

50%
*** Does not include maintenance staff

*  Aqua-Disk equipment is 11' x 8' x 12" high with a volume of 3,058 gallons - size converted to gallons to allow

** Excludes headworks, UV disinfection and digestors; AGS technology is reported to reduce energy use by up to

Power costs: RTS, Demand, KWH and PCA were averaged to a single KWH cost using the December 2023 bill

Next is a brief comparison of Nereda/AGS, activated sludge and membrane bioreactor
technologies under criteria applicable to Options 1 and 2. Activated sludge is included in this
comparison because it is the technology selected for Option 2 in the GHD study. Membrane

bioreactor is included because it is the technology in current use. AGS is included because it is

9 SBR data is from two sources: the 2017 City of Whitefish, MT predesign and equipment power summary (original
plan for an SBR changed to AGS for improved cost, sustainability and footprint); and the AquaNereda SBR Process
Design Report for Lewes. AGS data is also from two sources: the Aqua Nereda AGS Design Report for Lewes; and
the Wolcott, KS AGS facility documents and interviews. Wolcott startup was January 2022.

13



the most sustainable, lowest cost, smallest footprint sequencing batch reactor /SBR process
evaluated. 1° To a limited extent the AGS evaluation applies to all SBRs.

Cost:

AGS Technology: |s cost-effective due to its compact design and reduced energy consumption. It
requires lower capital and has significantly lower operational costs compared to membrane
bioreactors (MBRs).

Capital cost for construction of a 2 mgd plant in Wolcott, Kansas in 2020-21 was $35M; annual
O&M budget for 2024 is $300K, excluding sludge disposal.

Activated Sludge: Generally have moderate capital costs but may incur higher operational
expenses from their larger footprint and energy requirements. The larger footprint also affects
land acquisition costs.

Capital cost estimate for Option 2b (new site, discharge to same outfall, new force main,
decommission the WWTF) in the 2022 GHD report was $91M; annual O&M was S1M.

Membrane Bioreactors: Have higher capital costs attributed to the membrane technology. They
require intensive maintenance and regular replacement, resulting in increased operational
expenses.

In the GHD study, an earthen berm, sheet piling, and access ramp would need to be built
around the site to continue with this technology, at substantial cost. This would not be needed
to protect the AGS process. Annual O&M cost estimate for GHD Option 1 was S2M.

Land Use:

AGS Technology: Allows for a smaller footprint, making it advantageous for sites with limited
space.

The treatment complex for an AGS plant with average flow of 2 mgd in Wolcott, Kansas is 90’ x
250" including headworks, AGS, sludge buffer tanks, water level correction tank, tertiary filter,
rotary drum thickeners, chemical addition and miscellaneous pumping (i.e., around 0.5 acres).
Adding an office building, lab, maintenance areas, storage, roads and parking, the size of a site
to meet Lewes’ future flow (1.75 mgd) is estimated to be 2-3 acres.

Activated Sludge: Usually requires more land due to the larger tank volumes and need for
secondary clarifiers.

GHD estimated Option 2b — activated sludge treatment with effluent discharge to the canal —